3L

Report No

.. BTL-FCCP-1-1905C161D

[Test Mode [ TX N(HT20) Mode

Reference level

e

oot Lol

Date: 27.APR.2021 19:04:11

Bandedge-CHO1 5 Bandedge-CH11

ey

sssss T

te: 28.APR.2021 13:07:50 Date: 28.APR.2021 13:08:39

Page 114 of 118



Report No.: BTL-FCCP-1-1905C161D
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APPENDIX H - POWER SPECTRAL DENSITY
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Report No.: BTL-FCCP-1-1905C161D

[Test Mode [TX B Mode
Frequency Power Spectral Density Max. Limit
gt (MHz) (dBm/3kHz) (dBm/3kHz) .
01 2412 -7.66 8.00 Complies
06 2437 -7.37 8.00 Complies
11 2462 -7.53 8.00 Complies
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01 2412 -10.43 8.00 Complies
06 2437 -8.84 8.00 Complies
11 2462 -9.29 8.00 Complies
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Report No.: BTL-FCCP-1-1905C161D

[Test Mode [ TX N(HT20) Mode
Frequency Power Spectral Density Max. Limit
gt (MHz) (dBm/3kHz) (dBm/3kHz) el
01 2412 -10.18 8.00 Complies
06 2437 -9.22 8.00 Complies
11 2462 -8.80 8.00 Complies
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End of Test Report
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